Garibbean
Regional Fund
for
Wastewater
Management

Assessment of
Wastewater Management
Technologies in the
Wider Caribbean Region

Regional Sectoral Overview of Wastewater
Management in the Wider Carubbean Region
CEP Techinical Report 63

“\iy



>

9 P

Sustainability
Managers

Regional Sectoral
Overview of Wastewater
Management in the
Wider Caribbean Region

Assessment of Wastewater Management

Technologies in the Wider Caribbean Region
RNV R —— S

Submitted by:

tligabeth Emanuel
clo

Sustainability Managers Project on Testing a

Promoting development witihvthe exwironument ivv -
Mmind..... seouring o sustinable future Prototype Caribbean
Regional Fund for

Wastewater Management

DRAFT (Crew)
[...]
clarifier and sand filters in conventional
secondary treatment systems. Typically these
can be engineered to meet the needs of
wastewater treatment and water reuse plants,
with average daily flows of less than 100,000
gpd to over 1 mgd.

ZeeMOD™ is constructed around four basic
building blocks: the biological treatment reactor,
a fine screen trash interceptor, the modular
membrane units, and the pre-assembled
equipment skid.

Typical Treated Water Results:

BOD < 5 mg/L
155 <5 mgl/L
TN < 5 mg/L
TP =5 mg/L
Turbidity <1NTU

Extent of Use:
Increasing use in the Caribbean region

Operation and Maintenance:
. Moderate operation and maintenance costs
. Requires minimal operator supervision

Advantages:

. Extremely low space requirements

. Consistent high quality effluent

. High tolerance of cyclic and/or
loadings

. Agents available within the region

shock

Disadvantages /constraints:
* Requires a reliable water supply
* Requires electricity

Relative Cost:
. Moderate

Cultural Acceptability:
* Increasing acceptance within the region.

Suitability:

» Wherever water reuse is desired or where efficient high quality treatment is required.

27



Aquatic Treatment Technologies

Facultative lagoons are the most common form of aquatic treatment-lagoon technology
currently in use. The water layer near the surface is aerobic while the bottom layer,
which includes sludge deposits, is anaerobic. The intermediate layer is aerobic near the
top and anaerobic near the bottom, and constitutes the facultative zone.

Aerated lagoons are smaller and deeper than facultative lagoons. These systems
evolved from stabilization ponds when aeration devices were added to counteract
odours arising from septic conditions. The aeration devices can be mechanical or
diffused air systems.

The chief disadvantage of lagoons is high effluent solids content, which can exceed 100
mg/l. To counteract this, hydrograph controlled release (HCR) lagoons are a recent
innovation. In this system, wastewater is discharged only during periods when the
stream flow is adequate to prevent water quality degradation. When stream conditions
prohibit discharge, wastewater is accumulated in a storage lagoon. Typical design
parameters are summarized in Table x.

Constructed wetlands, aquacultural operations, and sand filters are generally the most
successful methods of polishing the treated wastewater effluent from the lagoons.
These systems have also been used with more traditional, engineered primary
treatment technologies such as Imhoff tanks, septic tanks, and primary clarifiers. Their
main advantage is to provide additional treatment beyond secondary treatment where
required.

In recent years, constructed wetlands have been utilized in two designs: systems using
surface water flows and systems using subsurface flows. Both systems utilize the roots
of plants to provide substrate for the growth of attached bacteria which utilize the
nutrients present in the effluents and for the transfer of oxygen. Bacteria do the bulk of
the work in these systems, although there is some nitrogen uptake by the plants. The
surface water system most closely approximates a natural wetland.

Typically, these systems are long, narrow basins, with depths of less than 2 feet, that are
planted with aquatic vegetation such as bulrush (Scirpus spp.) or cattails (Typha spp.).
The shallow groundwater systems use a gravel or sand medium, approximately eighteen
inches deep, which provides a rooting medium for the aquatic plants and through which
the wastewater flows.

Table 7: Typical Design Features Aquatic Treatment Units

Technology Treatment goal Detention Time Depth Organic Loading
(days) (feet) (Ib/ac/day)
Oxidation pond Secondary 10-40 3-4.5 36-110
Facultative pond Secondary 25-180 4.5-7.5 20-60
Aerated pond Secondary, polishing 7-20 6-18 45-180

28




Technology Treatment goal Detention Time Depth Organic Loading
(days) (feet) (Ib/ac/day)
Storage pond, HCR pond Secondary, storage, 100-200 9-15 20-60
polishing
Root zone Treatment, Secondary 30-50 <4.5 <45
Hyacinth pond

Source: UNEP-CEP, 1997

Aqguaculture systems are distinguished by the type of plants grown in the wastewater
holding basins. These plants are commonly water hyacinth (Eichhornia crassipes) or
duckweed (Lemna spp.). These systems are basically shallow ponds covered with
floating plants that detain wastewater at least one week. The main purpose of the
plants in these systems is to provide a suitable habitat for bacteria which remove the
vast majority of dissolved nutrients. The design features of such systems are
summarized in Table 8.

Table 8: Typical Design Features for Constructed Wetlands

Design Factor Surface water flow Subsurface water flow

Minimum surface area 23-115 ac/mgd 2.3-46 ac/mgd
Maximum water depth Relatively shallow Water level below ground surface
Bed depth Not applicable 12.30m

Minimum hydraulic residence time 7 days 7 days

Maximum hydraulic loading rate 0.2-1.0 gpd/sq ft 0.5-10 gpd/sq ft
Minimum pretreatment Primary (secondary optional) Primary

Range of organic loading as BOD 9-18 Ib/ac/d 1.8-140 Ib/ac/d

Source: UNEP-CEP, 1997

Sand filters have been used for wastewater treatment purposes for at least a century in
Latin America and the Caribbean. Two types of sand filters are commonly used:
intermittent and re-circulating. They differ mainly in the method of application of the
wastewater. Intermittent filters are flooded with wastewater and then allowed to drain
completely before the next application of wastewater. In contrast, re-circulating filters
use a pump to re-circulate the effluent to the filter in a ratio of 3 to 5 parts filter effluent
to 1 part raw wastewater.

Both types of filters use a sand layer, 2 to 3 feet thick, underlain by a collection system
of perforated or open joint pipes enclosed within graded gravel. Water is treated
biologically by the epiphytic flora associated with the sand and gravel particles, although
some physical filtration of suspended solids by the sand grains and some chemical
adsorption onto the surface of the sand grains play a role in the treatment process.

In wetland treatment, natural forces (chemical, physical, and solar) act together to

purify the wastewater, thereby achieving wastewater treatment. A series of shallow
ponds act as stabilization lagoons, while water hyacinth or duckweed act to accumulate

29




heavy metals, and multiple forms of bacteria, plankton, and algae act to further purify
the water. Wetland treatment technology in developing countries offers a comparative
advantage over conventional, mechanized treatment systems because the level of self-
sufficiency, ecological balance, and economic viability is greater. The system allows for
total resource recovery.

Lagoon systems may be considered a low-cost technology if sufficient, non-arable land is
available. However, the availability of land is not generally the case in big cities. The
demand of flat land is high for the expanding urban developments and agricultural
purposes.

The decision to use wetlands must consider the climate. There are disadvantages to the
system that in some locations may make it unsustainable. Some mechanical problems
may include clogging with sprinkler and drip irrigation systems, particularly with
oxidation pond effluent. Biological growth (slime) in the sprinkler head, emitter orifice,
or supply line cause plugging, as do heavy concentrations of algae and suspended solids.

30



Primary Process

Imhoff Tanks

Technology Description:

Imhoff tanks are used for domestic or mixed
wastewater flows. The Imhoff Tank consists of a
two-story tank in  which sedimentation is
accomplished in the upper compartment and
digestion of the settled solids is accomplished in the
lower compartment.

The Imhoff tank is divided into an upper settling
compartment in which sedimentation of solids
occurs. Sludge then falls through an opening at the
bottom into the lower tank where it is digested
anaerobically. Methane gas is produced in the
process and is prevented from disturbing the
settling process by being deflected by baffles into
the gas wvent channels. Effluent is odourless
because the suspended and dissolved solids in the
effluent do not come into contact with the active
sludge causing it to become foul. When sludge is
removed it needs to be further treated in drying
beds or other such device, for pathogen control.

The treatment efficiency is equivalent to primary
treatment. It can achieve 40% BOD reduction, 65%
Suspended solids reduction.

Extent of Use:
e Limited use in the Caribbean Region (for
example, Jamaica)

Operation and Maintenance:

« Requires removal of scum and sludge at regular intervals.

Advantages: Disadvantages /constraints:
« Improved effluent quality compared to a sedimentation « FEffluent requires tertiary
basin treatment

« Can handle variance in organic loading
« Low land space required
« Produces stablised sludge

« No energy required

« Excellent primary treatment

Relative Cost:
« Low capital cost
« Low operation cost

Cultural Acceptability:
* |s generally accepted within
the Carbbean Region

Energy Usage:

« Energy generated but not captured

Pollution Reduction:
o >50% BOD and SS removal

Suitability/Appropriateness

« Relatively small scale on site industrial waste and sewage

31




Secondary Process

Activated Sludge Treatment
Source: Water and wastewater Technology by Mark

Hammer,
Prefiminary and Primary Secondary Trealment Disinfection
Raw Treatment : ; Toas
wastewater © waslewale

Pempng G Primaey i Briogral Fasl Contact  Ineplant ¢

siabon harmbay seitng treatment setting ; basn  walw :

vaten |

: .'LF' .b

Trpa facytie fow Retum acaaied 30,308 Sudge

T o fecyce fow
Shudge i
Land 490058 TRy
o sudge
neneranon Wackening
-2 Cake
<0.5 pat
PY (3 Solids Treatment
230 porcent
(S

ol

- e

s
Daniel & Daniel Engineering

ents US consulting Firm

complim

32



Technology Description:

The Activated Sludge Process was developed in England in 1914 by Arden and Lockett and was
s0 named because it involved the production of an activated mass of micro-organisms capable of
stabilizing a waste aerobically.

Operationally, biological waste treatment with the Activated Sludge Process uses an aeration basin
and a secondary clarifier. Organic waste Is introduced into a reactor where an aerobic bacterial
culture is maintained in suspension. The reactor contents are referred to as the “mixed liquor.”™ In
the reactor, the bacterial culture carries out the conversion of organic matter and nutrients utilizing
oxygen to produce new bacterial cells. The new bacterial cells are further converted to carbon
dioxide, water, ammonia and energy.

The aerobic environment in the reactor is achieved by the use of diffused or mechanical aeration,
which also serves to maintain the mixed liquor in a completely mixed regime. After a specific
period of time, the mixture of new cells and old cells is passed into a settling tank, where the cells
are separated from the treated wastewater. A portion of settled cells is recycled to maintain the
desired concentration of organisms in the reactor, and a portion is wasted.

There are various types of activated sludge processes. These are complete mix, conventional,
Step aeration, Pure Oxygen, Sequencing batch reactor, Contact Stabilization, Extended Aeration
and Oxidation Ditch.

Extent of Use: Widely used in the Caribbean

Operation and Maintenance: Skilled labour is required

Advantages: Disadvantages /constraints:
« High Effluent Quality « Energy requirement is high
+ Highly skilled labour is required for O&M
Relative Cost: Cultural Acceptability:
+ High Capital Cost * Widely accepted in the Caribbean
» High Operation & Maintenance cost
Energy Cost: Pollution Reduction:
e FEnergy is required continuously for e >80 % removal of Organic Matter and
bacterial activity Suspended Solids
Suitability:

s Suitable for most situations — Housing Developments, Industries, Institutions etc.

33




Tertiary Process

Constructed wetland (Reed bed
system/Subsurface flow/Wetlands/Root zone
treatment plants/Horizontal Gravel Filter)

Contnun o w:lﬁuum ity
upear
ersjest roke of ol el ‘ﬂ"m«-m

Technology Description:

Wetland systems are suitable for domestic and
industrial wastewater that has undergone primary
and/or secondary treatment and has a COD
content less than 500mg/L. The reed bed system
consists of a 1m deep basin sealed with clay or
some other form of lining to prevent percolation
into groundwater with the basin itself being filled
with graded aggregate in which reeds are then
planted. Types of reeds utilized in the Carnibbean
region are bullrush, cattail etc.

Oxygen is transported through the pores of the
plant down to the roots whereby the oxygen
content increases the biological activity of the
soil. When wastewater passes through the root
zone and aggregates, organic compounds,
nutrients  and  pathogenic  organisms  are
eliminated.

The effluent quality achieved is up to 85% BOD
and COD removal, greater than 95% pathogen
removal with significant nutrient content removed

Extent of Use:

Moderate use within the Caribbean Region (for
example, St Lucia, Grenada, Jamaica).
Increasingly being recommended.

Operation and Maintenance:

reeds or wetland plants to keep weeds ou

Generally low operation and maintenance required, however does need maintaining of

t and keep good growth

Advantages:
« Nutrient and pathogen removal
« Low operation and maintenance

requirements

No energy requirements

Effluent suitable for discharge in sensitive
water bodies or reuse

Construction material generally available
locally

Aesthetically pleasing

Provides habitat for birds and aquatic life

Disadvantages /constraints:

Large land area required

Manual harvesting of reeds required
Creates potential environment for insect
breeding

Relative Cost:
low capital and O&M costs

Cultural Acceptability:
growing acceptance based on wider
exposure within the Caribbean Region

Energy use:
MNone

Pollution reduction:

85% BOD and COD removal, greater
than 95% pathogen removal with
significant nutrient content removed.

34



Suitability:
+ _wide application

Pond Systems:
A. Anaerobic Ponds

Technology Description:

The following set of technology matrices describe a series of ponds: anaerobic, facultative and
maturation pond systems. Generally, to achieve effluent quality suitable for discharge into receiving
water bodies’ ponds are designed in series that is as a system and not singularly.

Anaerobic ponds are biological processes for treating wastewater (see UASB), are generally used
as the first in a series of ponds fo treat high strength wastewater (50-500kgBOD/ (m3.day)) and are
usually highly loaded. Anaerobic stabilisation is the main process, which takes place. Further
sedimentation of suspended matter also occurs. Because no aeration Is necessary, anaerobic
ponds can be as deep as technically feasible. The depth of anaerobic ponds ranges from 2-5
metres, which means a relatively small surface, compared to other pond types. Depending on the
soll type, ponds are lined to prevent contamination of groundwater. The pond depth decreases light
penetration to the deeper layers reducing the rate of oxygenation.

Effluents from anaerobic systems require further aerobic treatment before discharge to surface
water bodies.

Extent of Use:
* |ncreasing use in the Caribbean Region

Operation and Maintenance:
» Low degree of operation and maintenance required

Advantages: Disadvantages /constraints:
» Low capital cost +« Land space
» Low maintenance and O & M costs + Odour and insect nuisance
+ Effective removal of organic load + Additional treatment step required
+ Simple operation
Relative Cost: Cultural Acceptability:
+ Low capital cost compared to + |s generally accepted within the Caribbean
conventional anaerobic treatment Region
systems. Low O & M costs
Energy Usage: Pollution Reduction:
None required if gravity fed 70-80% BOD Remaoval
Suitability

+ Pre-treatment of high strength industrial or municipal wastewater
[...]
generated from pretreatment processes.

OPERATION & MAINTENANCE

Overland flow and slow rate infiltration vegetation growth must be harvested regularly,
while rapid infiltration vegetation is harvested periodically. Growth rate depends on the
type of vegetation used and the volume and strength of wastewater. If there are no

125



metals or other toxics in the wastewater, harvested vegetation can be fed to cattle and
other farm animals. Pumps and distribution pipes need to be serviced and cleaned
regularly.

WCR INSTALLATIONS
KCM has no knowledge of specific installations in the WCR.

REFERENCES
Braungart, M., 1997; Kruzic, A., 1994; Goldstein, N. 1981; U.S. E.P.A., 1980; U.S. E.P.A.
1992; U.S. E.P.A. 1984.

126



FILTRATION

DESCRIPTION

Filters consist of one or more beds of granular material 600 to 900 mm deep. Pre-
treated wastewater is applied to the beds and receives treatment as it passes through.
The effluent is usually collected through an underdrain and discharged into the
subsurface or to surface waters. Most of the treatment occurs through aerobic
biological activity in the porous structure of the filter medium and through physical and
chemical removal processes. The treatment process is very stable, reliable, and capable
of producing a high-quality effluent that is low in BOD, suspended solids, and
pathogens.

There are two main types of filters. One type includes backwash filters. When the pore
spaces in backwash filters are clogged, the filter can force clean water, usually upwards,
through the media to clean it. Backwash filters can backwash continuously,
automatically, or intermittently. They are used most often as a post-secondary, or
polishing step in conventional, mechanised wastewater treatment facilities. Backwash
filters produce excellent effluent quality and are not very land intensive. However, they
are hi-tech, expensive, and are not discussed in the remainder of this fact sheet.

The other type of filters are those that do not have backwashing mechanisms and are
loaded at far lower rates than backwash filters. When the top layer of these slow sand
filters begin to clog, they are simply scraped off and replaced. Buried sand filters are
constructed below grade; the upstream ends of the underdrains extend above grade to
help ventilate or aerate the wastewater. Open (or intermittent) sand filters are
constructed at grade, with an exposed surface, which allows easy access for inspection
and cleaning. Recirculating gravel filters are open filters that recycle 300 to 500 percent
of the influent flow. The treated effluent is continuously mixed with the pre-treated
influent and applied to the filter. All of these filters nitrify well (convert ammonia into
nitrates). Only recirculating filters can denitrify (convert nitrates to nitrogen gas).
Nitrification increases the nitrate level in the effluent, which may be an issue if it is to be
discharged near a drinking water source. The remainder of this fact sheet only describes
the recirculating, open, and buried sand filters.

APPLICATIONS

Sand filters are a reliable and proven method for treating wastewaters from septic tank
effluents to secondary treatment effluents. They are most suitable for rural
communities, small clusters of homes, individual residences, and businesses, where land
is available. They are easy to operate and maintain by local labor, which makes them
suitable for rural areas where skilled labour may not be readily available.

127



DESIGN CRITERIA

o Wastewater requires a minimum of primary treatment (e.g.,
sedimentation or a septic tank) before application to sand filters. The
filter medium will clog quickly if the wastewater is not pre-treated
adequately.

J The medium should be 600 to 900 mm deep.

J Smaller filter media provide better contaminant removal but require
more frequent cleaning.

J Hydraulic loading and medium size should meet the criteria in the
following table.

FILTER TREATMENT HYDRAULIC LOADING AND MEDIUM SIZE

Buried Open Recirculating
(Intermittent)

Hydraulic load per filter area <40 80 to 160 120 to 200 (forward
(L/m2/day) flow)
Medium diameter (mm) 1.0-1.5 0.75-1.25 1.5-3.0

PERFORMANCE EFFICIENCY

Typical values of pollutant concentrations in sand filter effluent are summarised in the
table below. It is assumed that the wastewater has been pre-treated by at least a septic
tank.

TYPICAL FILTER EFFLUENT POLLUTANT CONCENTRATION (in mg/L)
Buried Open (Intermittent) Recirculating
BOD 2-10 2-10 2-10
Suspended Solids 2-10 2-10 2-10
Ammonia nitrogen <10 <5 <5
Nitrate nitrogen 25-35 25-35 <15

DISADVANTAGES

Passing wastewater through filters requires about 1 metre of hydraulic head. This may
necessitate pumping for effluent disposal if the topography of the land is not suitable.
Recirculating filters will require pumps in all circumstances. Other disadvantages are
that open filters may produce undesirable odours, and that suitable filter media may
not be available locally. If filter media are not available locally, other granular materials
such as peat derivatives may be suitable.

128



RESIDUALS GENERATED
A small amount of biological matter is produced in the top region of the filter medium
which needs to be raked and removed for disposal.

OPERATION & MAINTENANCE

Operation and maintenance requirements are low for non backwashing sand filtration
systems. Periodic cleaning (every 6 to 12 months) of the top layer of the filtration
medium is required to prevent clogging. Regular maintenance of pumps and wastewater
distribution equipment also is required.

WCR INSTALLATIONS
These systems are being studied and applied in parts of Florida, U.S.A.

REFERENCES
Bennani, A.C., 1996; Boutin, C., 1993; Check, G.G., 1994; Evans, B., 1993; Rich, L.G.,
1996; U.S. EPA, 1980; U.S. EPA, 1984; U.S. EPA, 1980; U.S. EPA, 1992; Yang, P.Y., 1994.

129



PRELIMINARY TREATMENT

RO ——

T ST L =1
Y R t

DESCRIPTION

Preliminary treatment comprises the first unit processes included in most mechanised
treatment facilities and some non-mechanised facilities. The most widely used
preliminary treatments are screening and grit removal.

Influent wastewater usually flows through screens that remove floatable material and
rags. The separation between bars can vary from 5 mm 50 mm. Where downstream
treatment equipment problems are to be avoided, the bar spacing should not exceed 12
mm. Grit removal, when provided, removes inert solids and sands that would damage
pumps and other mechanical equipment in downstream processes. There are many
different types of grit removal processes, but most include a small chamber through
which wastewater flows, large enough to detain the flow so that heavy, inert solids
settle to the bottom.

APPLICATIONS

All treatment processes, with the exception of septic tanks and household systems,
require some sort of preliminary or screening process to remove large and floatable
objects. For mechanically intensive wastewater treatment systems, screening and grit
removal are strongly recommended. Grit removal is not necessary in most natural
systems, but should be considered in highly mechanised wastewater treatment systems
to prolong equipment life. The presence of a significant amount of grit in wastewater
quickly wears down pumps and other mechanical equipment.

DESIGN CRITERIA

Screens

) The bar spacing for screens may be from 5 mm to 50 mm, depending
on the type of treatment processes downstream. The wider the
spacing, the less material retained.

130



e Typical screenings volumes are 0.037 to 0.22 m3 per 1,000 m3 of flow.

J The approach channel to the bar screen should be sized so that the
approach velocity is at least 30 to 60 cm per second for average flow
conditions.

Grit chamber

J A conventional aerated grit chamber is sized to provide 2 to 5 minutes
of wastewater detention time. Other types of grit removal tanks have
different criteria. Vortex grit chambers are designed for overflow rates
of approximately 66 m/hr at maximum daily flow.

. The volume of grit generated varies with the type of sewage collection
system used and its degree of inflow. Grit chambers typically generate

from 0.0024 to 0.18 m3 per 1,000 m3 of flow.

J Circular designs are used for vortex units; aerated grit chambers are
rectangular. Headlosses across the units vary from negligible to 0.6 m.

PERFORMANCE EFFICIENCY

Screens reliably remove all items larger than the bar openings. Most grit chamber
designs remove about 95 percent of inert particles larger than 0.21 mm. Some modern
designs can remove inert particles even smaller than 0.21 mm.

DISADVANTAGES

Screening and grit removal increase capital and operation and maintenance costs. In
most cases though, grit removal is less expensive than the additional maintenance cost
for downstream systems that would be incurred if grit and screenings removal is not
provided.

RESIDUALS GENERATED

Screenings and grit are collected in these processes. After being washed, drained, and
compacted, the residuals are usually disposed in landfills. Typical volumes of residuals
are described above in the section on design criteria.

OPERATION & MAINTENANCE

Basic operational requirements for preliminary treatment are residuals removal,
washing, and compaction (dewatering). Screenings and grit can be removed
mechanically or manually. Grit can be removed manually by shovelling, but this requires
a redundant grit chamber so that each chamber can be isolated and drained for
shovelling. Usually, grit is removed from the tank bottom with mechanical buckets,
inclined screw conveyors, or grit pumps. Grit pumps must be very durable because they
pump very abrasive material. For aerated grit chambers, blower operation and
maintenance add further costs.

131



WCR INSTALLATIONS

Screens are used for all types of treatment facilities in the WCR. Grit chambers are used
in some larger, conventional treatment facilities. The treatment plant in San Fernando in
Trinidad has a grit chamber, as do the Dos Cerritos and Mariposa plants in Venezuela.

REFERENCES

Millette, E.M. 1992; Sweeney, V. 1996; U.S. EPA 1992; Water Environment Federation &
American Society of Civil Engineers 1992.

132



PRIMARY TREATMENT

DESCRIPTION

Primary sedimentation tanks are the most common form of primary treatment. Always
placed after a screening or grit removal process, a primary sedimentation tank settles
suspended solids from the wastewater flow. As the wastewater flows into a
sedimentation tank, the liquid flows very slowly, and the inert and organic solids settle
to the bottom. The process theory is the same as for a grit chamber, except that the
overflow rate is lower, allowing some of the organic solids, which are less dense than
grit, to settle out. The solids that settle on the bottom are scraped to a central point and
then drawn out by a sludge pump. Wastewater scum, which is primarily oil and grease,
is less dense than the wastewater and floats to the surface. Like the sludge, the scum is
also collected by a mechanical arm and periodically drawn off.

Dissolved air flotation (DAF) is another type of primary treatment process commonly
used for industrial wastewater. A DAF process removes oil and grease in less space than
by primary sedimentation. Wastewater and air are pressurised to 3 to 5 atmospheres
and released in a tank open to the atmosphere. This releases small bubbles from the
solution, which float to the top. The bubbles become enmeshed in the light solids and
oils and bring them to the surface. A skimmer then collects solids on the water surface,
and the clarified liquid continues to downstream processes. Other types of oil-water
separating processes are also widely used in the petroleum industry.

APPLICATIONS

Primary treatment processes often precede secondary, or biological, treatment
processes in conventional secondary wastewater treatment facilities. The main purpose
of primary treatment is to reduce the loading of BOD and suspended solids to processes
downstream. Reducing this load reduces aeration costs for activated sludge plants and
the volume of waste-activated sludge generated from secondary treatment. Some
treatment facilities can do without primary sedimentation tanks. At such facilities, solids
are removed in the downstream processes.

133



Sedimentation tanks are used as a primary treatment process for most large,
conventional domestic sewage treatment facilities and some industrial applications. DAF
is used mostly for industrial sewage that contains oil, grease, and other easily floatable
solids. Oil refineries, meat packing factories, and dairy processing plants commonly use
DAF for primary treatment.

DESIGN CRITERIA

Sedimentation tank

o A surface overflow rate (flow/tank surface area) of 0.8 to 1.5 m/hr for
the average design flow is an accepted value in the U.S.

J Sedimentation tanks should be 2 to 5 metres deep.

J Both rectangular and circular tanks are widely used.

Dissolved Air Flotation

J A hydraulic detention time of 20 to 30 minutes is adequate for solids
separation.

J Other important design criteria are pressure, recycle ratio, and influent
solids concentration and characteristics.

PERFORMANCE EFFICIENCY

A conventional sedimentation tank removes 25 to 40 percent of influent BOD, 40 to 70
percent of total suspended solids, and about 50 percent of the bacterial load. DAF
devices can produce an effluent with as little oil as 1 to 20 mg/L.

DISADVANTAGES

DAF treatment processes have more complex operation and energy requirements than
plain sedimentation tanks. DAF processes are usually chosen when sedimentation tanks
do not provide adequate removal of light solids and oils. For primary sedimentation
tanks, the sludge (which is high in organics) should be withdrawn rapidly before
denitrification processes generate gaseous nitrogen, which can resuspend some of the
solids.

RESIDUALS GENERATED

Solids, scums, and oils are the main residuals collected in primary treatment. The
volume generated depends on the volume of wastewater flow, the composition of the
wastewater, and the effectiveness of the treatment. For a medium-strength
wastewater, the amount of sludge generated in a primary sedimentation tank is about

0.10t0 0.17 kg/m3 of wastewater.

OPERATION & MAINTENANCE
Although primary treatment mechanical processes are relatively simple, routine
maintenance is necessary. For conventional sedimentation tanks, the majority of the

134



maintenance is upkeep of pumps, sludge scrapers, scum collectors, and motors. DAF
processes require a more intensive maintenance plan for the pressurised pumps,
pressure relief valves, and collector systems.

WCR INSTALLATIONS

Sedimentation tanks are used at most conventional, mechanised treatment systems.

DAF systems are used mostly in oil refinery and petrochemical waste facilities.

REFERENCES

Bryant, J.S. 1991; Eckenfelder, W.W. 1989; Engelder, C.L. 1993; Millette, E.M. 1992;
Rhee, C.H. 1988; Sweeney, V. 1996; Water and Environment Federation & American
Society of Civil Engineers 1992.

135



SECONDARY TREATMENT

DESCRIPTION

In secondary treatment processes, aerobic, anoxic, and anaerobic bacteria feed on
organic material in the wastewater, transforming the BOD in the sewage to bacterial

mass. Aerobic bacteria, the most commonly used type for secondary treatment,
consume organic material only in the presence of oxygen. Anoxic and anaerobic bacteria

do not need oxygen, but aerobic processes produce better-quality effluent. For this
reason, and because anaerobic and anoxic treatment may produce offensive odours,

aerobic processes are by far the most common secondary treatment processes for large
treatment facilities, they are the only processes described in this fact sheet.
All aerobic secondary treatment processes have the following in common:

In the first step, the treatment bacteria are brought into contact with
the soluble and suspended organic material in the wastewater. This is
accomplished by directing the wastewater to a well-mixed tank